



Leeden Powerweld Sdn Bhd (142031-X)

(Manufacturer of Welding Consumable)

GST Registration No: 000839909376

168, KAWASAN PERINDUSTRIAN AIR KEROH, 75450 MELAKA, MALAYSIA

TEL: (606) 232 3288 / 232 3286 TEL: (606) 232 8161 (Account Dept) FAX: (606) 232 3200 / 232 3298

A Member of Leeden Group Email: info@power-weld.com

Website: www.power-weld.com

INSPECTION CERTIFICATE

CUSTOMER	PRODUCT	Size	BATCH. No.	Specifications	Certificate No.	Date of Issue
LEEDEN NATIONAL OXYGEN LTD	WHITE BOX UNIMIG ALUM MIG WIRE ER5356	1.2MM/ 2KGS(D200)	A-0324	AWS A5.10 ER5356	DO NO..013/LNOL/2017	180717-12 18/7/2017

TYPICAL CHEMICAL COMPOSITIONS (%)												
Specification	Result	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti			
		MAX (%)	0.25	0.40	0.10	0.200	5.50	0.20	0.10	0.20		
		MIN (%)	-	-	-	0.050	4.50	0.05	-	0.06		
		0.077	0.132	0.006	0.067	5.120	0.092	0.007	0.065			

Specification	Typical Tensile Test of Deposited Metal				Typical Impact Test Deposited Metal	
	Yield Strength N/mm ²	Tensile Strength N/mm ²	Elongations (%)	Reduction Of Area (%)	Test Temp. (°C)	IMPACT VALUE (J)
	-	-	-	-	-	-
Results	-	-	-	-	-	-
We hereby certify that this report is correct and all test result are in compliance with the specification described herein.						
Remarks						

Quality Assurance

Quality Control



Leeden Powerweld Sdn Bhd (142031-X)

(Manufacturer of Welding Consumable)

GST Registration No: 000839909376

168, KAWASAN PERINDUSTRIAN AIR KEROH, 75450 MELAKA, MALAYSIA

TEL: (606) 232 3288 / 232 3286

TEL: (606) 232 8161 (Account Dept) FAX: (606) 232 3200 / 232 3298

A Member of Leeden Group

Email: info@power-weld.com

Website: www.power-weld.com

INSPECTION CERTIFICATE

CUSTOMER	PRODUCT	Size	BATCH. No.	Specifications	Certificate No.	Date of Issue
LEEDEN NATIONAL OXYGEN LTD	WHITE BOX UNIMIG ALUM MIG WIRE ER5356	1.0MM/ 2KGS(D200)	A-0324	AWS A5.10 ER5356	180717-13	18/7/2017
					DO NO..013/LNOL/2017	

TYPICAL CHEMICAL COMPOSITIONS (%)												
Specification	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti				
MAX (%)	0.25	0.40	0.10	0.200	5.50	0.20	0.10	0.20				
MIN (%)	-	-	-	0.050	4.50	0.05	-	0.06				
Result	0.077	0.132	0.006	0.067	5.120	0.092	0.007	0.065				

Specification	Typical Tensile Test of Deposited Metal				Typical Impact Test Deposited Metal	
	Yield Strength N/mm ²	Tensile Strength N/mm ²	Elongations (%)	Reduction Of Area (%)	Test Temp. (°C)	IMPACT VALUE (J)
Results	-	-	-	-	-	-
We hereby certify that this report is correct and all test result are in compliance with the specification described herein.						
Remarks						

Quality Assurance

Quality Control